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MILL TEST CERTIFICATE

HYUNDAI
STEEL

EHEHNEL 22 HUA $2%5 SRUUE 1480

Tied

1480 Bukhuzanup-Fao, Songak-Eup, Dangjin-5i, Chungram, Korea

FEHS .
Order No. :F191100036
S - HOT ROLLED STEEL PLATE L2 AL SEMHS . 54191004-PS-004-071
Commodity Customer Certificate No.
MEdA : ASTM A36 T2 : HYUNDAI CORPORATION A ekt :2019-12-24
Specification Contractor Date of Issue
el EEHIE 2: x1009$|3L{T1 000
o N =ey _ o o Tensie Test Chemical Compostion(%) 4310000 52><1b0 000
XTHEKI.‘F -r_"éf Weigoht MZHs MEHS @ ’ ;
Dimension Quartly | (ig) | HeatNo- | ProdwetNo. 154 v | 15 | & |wrL wlo|lc|s|m|P|s|c|N|a|[M|Nb|T|V ?g DR
@.
(N/mr) ©%) | (%) Md S a3 3] a|lala2f2]3[2]3|3]3|s3]s
9.53x 2438 x 6096 1 1,112 | R3zse8 | FC15444707 2008|4689 | 29 U | L1608 195|871 |130| 66| 3| 1 [2s] 0| 1] 2] 0] 39|18
Pl1595| 190 | 862|112 60 | 3| 1 |26 0| 1| 2] 1]|a
9.53x 2438 x 6096 1 1,112 | R32528 | FC15445004 301.6|471.2| 27 U | L1608 195|871 |130| 66| 3| 1|25 0| 1] 2| 0] 39|18
Pl1595| 190 | 862|112 60 | 3| 1 |26 0| 1| 2] 1]|a
9.53x 2438 x 6096 1 1,112 | R32528 | FC15445005 301.6|471.2| 27 U | L1608 195|871 |130| 66| 3| 1|25 0| 1] 2| 0] 39|18
Pl1595| 190|862 |112| 60 | 3| 1 |26 0| 1| 2] 1]|a
9.53x 2438 x 6096 1 1,112 | R32528 | FC15445006 301.6|471.2| 27 U | L1608 195|871 |130| 66| 3| 1|25 0| 1] 2| 0] 39|18
Pl1595| 190 | 862|112 60 | 3| 1 |26 0| 1| 2] 1]|a
9.53x 2438 x 6096 1 1,112 | R32528 | FC15445007 301.6|471.2| 27 U | L1608 195|871 |130| 66| 3| 1|25 0| 1] 2| 0] 39|18
Pl1595| 190 | 862|112 60 | 3| 1 |26 0| 1| 2] 1]|a

*xx SUb Total(024) **+ 13 14,456(Kg)

*** Condition of supply : As—Rolled ***

m-40Z

* Tensile test —

* Position — T:Top, M:Middle, B:Bottom
Direction:Transverse, Gauge length:200mm (Rectangular), YP Mtd : 2 (0.2% off-set),5
* Division — P:Product analysis, L:Ladle analysis

(0.5% underload), U (Upper yield point), L (Lower yield point)

* The plate is fully killed and fine grained steel. Basic oxygen process and Vacuum degassing process were applied.* This Mill Test Certificate is issued in accordance with EN 10204 Type 3.1
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WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ABOVE SPECIFICATION AND THE REQUIREMENTS

Signature S- 3. p Nk

(Chief Of Quality Assurance Team
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* 2 BABYME F2Q MAZM(HAMY M XEHZLREH HE A2YUL. MNEMS HEE SUHME DAHHEEUHAN &
* This Mill Test Certificate is a copy that has been printed from original electronic document(with digital signing).
You are able to check an original electronic document at hyundaisteel's customer portal.( http://sm.hyundai—steel.com/cs/cm/login.jsp) * QRcode scanner App : 'QReal'
YA YIS 729 Q AIBAl ME2A 2 OtXA SFJF &
* [Caution for Use] Damage on products and safety problems may arise if used other than to the spec stated in this Mill Test Certification.
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AB YL (http://sm.hyundai—steel.com/cs/cm/login.jsp)




